
LESS SALT. MORE WATER.

Multi-State Salinity CoalitionMulti-State Salinity Coalition

M SS CM SS C

2022 ANNUAL SALINITY SUMMIT
February 24–25, 2022 Tuscany Suites & Casino  Las Vegas, Nevada

Challenges
Addressing theAddressing the
Challenges
in a time like no otherin a time like no other





Greetings, and welcome to the National Salinity Summit! The 2022 National

Salinity Summit Planning Committee did an excellent job of bringing together

a strong program. This year’s Summit will include sessions that focus on

salinity management, desalination project implementation strategies and

approaches, water/power co-location, addressing regulator y and

environmental hurdles, and future strategies to manage desalination and
[...]
sophisticated design of all engineering disciplines, and a Water Technology Team comprised of

national experts that can innovatively solve the most challenging water and wastewater

quality concerns.

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



– 15 –

Platinum Sponsor

We believe that the way we work can add meaning and value to the world. That ideas inspire

positive change. That coloring outside the lines can illuminate fresh perspectives. And that

small details yield important realizations. Above all, we believe that collaboration is the best

way forward.

We specialize in engineering, architecture, environmental and construction services. While we

are most well-known for adding beauty and structure to communities through high-

performance buildings and smart infrastructure, we provide much more than that. We create

an unshakable foundation for progress because our multidisciplinary teams also include

scientists, economists, builders, analysts and artists.

Our employees, working in more than 200 locations around the world, push open the doors to

what’s possible each and every day.

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Platinum Sponsor

John Shomaker & Associates, Inc. (JSAI) is an employee-owned corporation, which has been

providing professional services in the areas of fresh and brackish water-resource development,

groundwater flow modeling, drilling specifications for large capacity wells, geochemistry,

environmental assessment and reclamation, and expert witness testimony for over 41 years.

Our technical staff consists of hydrogeologists, hydrologists, geochemists, geologists, and

GIS/AutoCAD specialists. JSAI has ongoing projects in New Mexico, Texas, Nevada, California,

South Dakota, Argentina, Chile, Guatemala, and British Columbia.

JSAI has developed drilling specifications for brackish water wells completed in unconfined

and confined aquifers, hydrogeologic assessments for concentrate disposal wells, and

performed field oversight and data collection for all aspects of drilling, completing and testing

of concentrate disposal wells, and interpreted water quality and hydraulic property test data.

The success of JSAI’s water-resource and environmental projects comes from careful scientific

practice and experience.

– 16 –

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Platinum Sponsor

– 17 –

The Metropolitan Water District of Southern California serves 26 public water agencies —

cities, municipal water districts and one county water authority — that then deliver supplies

directly or indirectly to 19 million people in Los Angeles, Orange, Riverside, San Bernardino, San

Diego and Ventura counties.

We have imported water from the Colorado River since 1941 and from Northern California

since the early 1970s. We are the largest single contractor of the State Water Project and a

major supporter of Southern California water conservation and water recycling programs,

along with other local water management activities.

Whether it's historic drought or the longer-term threat of climate change, we're here to protect

the region and provide high-quality affordable water in an environmentally responsible way.

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Platinum Sponsor

– 18 –

The Water Research Foundation is the premier not-for-profit research cooperative advancing

the science of water to protect public health and the environment. Governed principally by

utilities, the foundation delivers scientifically sound research solutions and knowledge to serve

subscribers and stakeholders in all areas of drinking water, wastewater, stormwater, and reuse.

The new foundation will have approximately 1,200 subscribers, 2,300 research studies, and a

$700M portfolio.

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Gold Sponsors

– 19 –

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Gold Sponsors

– 20 –

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



– 21 –

Silver Sponsors

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022

Exhibitor

Harmon Systems International, LLC
& Earth Renaissance Technologies, LLC



Bronze Sponsors

– 22 –

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022

SANTA ANA WATERSHED
PROJECT AUTHORITY



Membrane Fouling Mitigation for Municipal Wastewater Reclamation
Using Innovative Electromagnetic Field (EMF) and Reverse Osmosis

Membranes (RO)

Juliano Penteado de Almeida
Xuesong Xu

Pei Xu
Department of Civil Engineering, New Mexico State University, Las Cruces, NM

(julipent@nmsu.edu )
(xuesong@nmsu.edu)

(pxu@nmsu.edu)

The development of alternative water sources is critical to alleviate the demand for freshwater and improve water
supply resiliency. Water reuse provides sustainable and local water supply. In addition, the reclamation of municipal
wastewater has been widely recognized as a reliable, economically feasible, and environmentally sensitive means to
maximize water resources and reduce freshwater demands while protecting remaining water sources from being
polluted.
Reverse osmosis (RO) technology has been increasingly used in the advanced treatment of municipal secondary
effluents due to its ability to effectively remove pathogens, dissolved organic carbon (DOC), trace organic compounds,
and total dissolved solids (TDS). However, membrane fouling and scaling have been a significant challenge for the
successful implementation of this technology because they deteriorate the performance of the membrane, lower
water recovery, increase energy demand and treatment cost.
In this study, we evaluated different strategies for fouling control of RO membranes treating municipal secondary
effluent. To address the intensive chemical demands (e.g., antiscalants, acids, and chemicals for softening), we used a
non-chemical pretreatment with an electromagnetic field (EMF). EMF can be applied by magnetic fields using ferrite
magnets or wires wrapped around or positioned near a pipe through which water flows or directly around
membrane vessels.
The bench-scale testing demonstrated the EMF provides an effective pretreatment to control membrane fouling
treating municipal secondary wastewater effluent. The EMF device increased water recovery from 60% without
pretreatment to 68% with EMF, while combined with antiscalant, it increased to 89%. At 60% water recovery, flux
decline was 80% using no pretreatment, 15% using EMF, and 8% using EMF combined with antiscalant. To better
understand the water flux results, water quality analysis and membrane autopsy were conducted using ultraviolet-
visible spectroscopy (UV/VIS full wavelength scan), fluorescence excitation-emission spectroscopy (F-EEM), scanning
electron microscope, energy-dispersive X-ray spectroscopy, confocal fluorescence microscope, and chemical extraction
analysis.
The results show EMF may significantly reduce chemical demands during the treatment of municipal reclamation
wastewater controlling membrane fouling. Therefore, this technology can significantly reduce operational costs,
energy demand, negative environmental impacts of water reuse technologies, increase the RO membrane lifetime,
and meet the pressing need for a more effective and less expensive water reclamation method.

– 23 –

Poster Presentation

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



More is better: Membranal Approach to Effective PFAS Removal at
the Highest Recovery Rates of 97%

Ronit Erlitzki, Auryan Mohseni & Martin Lawrence
Yair Shnurmacher

• AdEdge | A Chart Company

ROTEC LTD. Ronit.Erlitzki@chartindustries.com • 404-554-7883

The City of Rome, in Northwest Georgia, is challenged with the presence of perfluoroalkyl and polyfluoaroalkyl
substances (PFAS) in their surface water source, which cannot be treated by the existing conventional treatment
processes at the Bruce Hamler Water Plant (flocculation, sedimentation, gravity mixed media filtration, and chlorine
disinfection). The capacity of the water treatment plant is 18 MGD, although currently, it operates at an average
demand of 7 MGD.

The goal of the pilot study was to demonstrate several PFAS treatment technologies, including GAC, ion exchange,
and conventional RO. Our objective was to demonstrate the performance of ultra-high recovery Flow-Reversal
Reverse Osmosis (FR-RO) process to remove PFAS at the highest possible recovery.

FR-RO is a proven technology with over 40 installations worldwide, including 3 full-scale systems and multiple pilot
systems in the United States, including recognition by the Bureau of Reclamation (P2P Grant Award). The technology
employs the simplicity of operation and conventional RO equipment with two unique and continuous process
functions: Flow-Reversal and Block Rotation.

Reverse Osmosis (RO) is proven to remove PFAS effectively, but the high recovery FR-RO approach enables significant
system performance improvements, resulting in optimized operating and infrastructure costs and savings such as
higher recovery rates, lower concentrate volumes, savings on OPEX, and smaller footprint.

The feed water source of the FR-RO pilot system was UF pre-treated water from the Etowah and Oostanaulah rivers,
where multiple PFAS species were detected. A three-stage FR-RO system had a 3:2:1 array with 4-inch energy saving
BW membranes. The FR-RO pilot system operated onsite between February 10, 2021, and April 30, 2021, treating
blended water from the two rivers and water solely from the Etowah River.

This paper will describe how the FR-RO technology works and present data highlighting the stable operation
determined by documenting flows, flux, differential pressure, and more. While the conventional RO achieved a 90% -
93% recovery rate, the FR-RO operation resulted in superior removal of all PFAS species at a recovery rate of 97%.

– 24 –

Poster Presentation

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Emulating Nature To Save The Salton Sea

Terry R. Gong
Harmon Systems International, LLC & Earth Renaissance Technologies, LLC

westernso2@aol.com 925-250-4559

Conceptually, the solution to save the Salton Sea is fairly simple: we must prevent the dissolved salts within this
closed ecosystem from reaching supersaturation and precipitating out-of-solution by finding a way to keep them
diluted, by adding a higher quality of water into it, or by removing the salts from the system itself.

Perhaps this is why our basic strategy so far continues to be fixated on the diversion of water, either from the Lower
Colorado River (LCR), and/or new desalination facilities to be built and located throughout Southern California. Given
the existing overdraft of stress, our treaty with Mexico, the legal battles that would ensue, etc., diverting water from
the LCR is highly unlikely. With regards to designing and building new desalination facilities, not only would this
approach be costly, it still doesn't reduce the volume or way salts currently enter into the system.

So, to help us make the correct choice, and to avoid committing our limited resources to an approach that is
unrealistic and/or doomed to fail, let's re-examine another closed ecosystem – our planet Earth – and how she
provides the water needed to maintain dilution, reduces salts, and keeps the oceans from precipitating out-of-
solution. When we do, we will discover the: longest; on-going; never-ending; most efficient, viable, cost-effective,
sustainable; already proven; and permanent way there is to restore ecosystems like the Salton Sea.

The poster will explain how: 1. The chemistry of volcanism creates water, reduces salts, and controls the pH of the
entire planet. 2. The chemistry of volcanism can be applied to save the Salton Sea.

– 25 –

Poster Presentation

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



An Update on Brackish Groundwater Mapping in Texas

Alysa K. Suydam, P.G.; Erika Mancha
Texas Water Development Board

1700 North Congress Avenue, Austin, TX 78701
512-936-9488 alysa.suydam@twdb.texas.gov

Brackish groundwater for inland desalination continues to be a water supply of interest in Texas' 50-year state water
planning efforts. In the 2022 State Water Plan, groundwater desalination is expected to provide approximately
157,000 acre-feet per year of water supply by 2070. Currently, brackish groundwater desalination can supply 100,769
acre-feet per year of water.

Crucial to the development of groundwater desalination is mapping the location and estimating the quantity and
quality of brackish resources in the state. A contracted study from 2003 estimated that there are more than 2.5 billion
acre-feet of brackish groundwater in aquifer storage in the state, but this study was limited and narrow in scope.
Since then, the Brackish Resources Aquifer Characterization System (BRACS) department at the Texas Water
Development Board (TWDB) has completed 13 studies of brackish aquifers, is currently working on 3 studies, and
plans to complete at least another 9 studies by 2032. Aquifer mapping projects extend knowledge of brackish
resources by studying oil and gas geophysical well logs to extend the known downdip limit of the resource. Aquifers
in Texas are typically mapped to 3,000 mg/L Total Dissolved Solids (TDS), but BRACS studies aim to map aquifers to
at least 10,000 mg/L TDS. With the additional detail of a BRACS study, our current estimates of brackish groundwater
volumes in the state surpass the 2003 estimate. From the current 13 completed studies, we estimate there is more
than 3.8 billion acre-feet of brackish groundwater in aquifer storage in BRACS studied aquifers.

Building on these studies, the TWDB will map brackish groundwater production zones (BGPZs) in the major and
minor aquifers of the state by 2032. BGPZs are portions of aquifers that can supply significant volumes of brackish
groundwater over 30- and 50-year horizons without significantly affecting freshwater resources, existing use, and are
mapped to avoid injection disposal wells and injectate. To date, 31 BGPZs in 6 aquifers have been designated in the
state. Pumping models from the mapped BGPZs estimate they could provide approximately 123,000 acre-feet per
year of brackish groundwater, for a 50-year total of more than 6 million acre-feet.

In addition to mapping brackish aquifers, the BRACS department has contracted studies to aid in the characterization
of brackish aquifers. Contracted projects range from analyzing deep cores for properties like porosity, investigating
the usefulness of existing seismic data in mapping aquifers, groundwater comingling investigation, developing a
guidance document on drilling and logging an ideal exploratory brackish groundwater well, and developing tools to
map Class II disposal injectate. These contracted projects either aid in characterizing brackish groundwater or aim to
help stakeholders better understand the resource.

– 26 –

Poster Presentation

2022 Annual Salinity Summit
Multi-State Salinity Coalition

Tuscany Suites & Casino • February 24-25, 2022



Life Cycle and Techno-Economic Assessment for
a Coupled Algal-Membrane System Vs. Conventional Wastewater

Treatment and Potable Reuse Process

A. Lugo ( , G.L.C.L. Bandara, I.S.A. Abeysiriwardana-Arachchige,
N. Nirmalakhandan, X. Xu, J. Penteado, P. Xu (

alugo12@nmsu.edu)
pxu@nmsu.edu)

Department of Civil Engineering, New Mexico State University, Las Cruces, NM